@7 OTHER END

@8 THIS END
@9
Q0
9

TIRE SERVICE INTERNATIONAL

o ™~
T &
>
0 _J0O
O1BN6
A ML
SEA.I
7ASH_
_GSEW
_AS_
O '-¢3
aezx 3
EMN
270
< g
O m



TIRE SERVICE INTERNATIONAL]

TC-710

ELEC MAIN ASSY BOM
220V / 460V, 3 PH 60 CYCLE

PN:

BEGINNING SERIAL NO.1042

PARTS LIST PARTS LIST

ITEM | PART NO. DESCRIPTION QTY ITEM | PART NO. DESCRIPTION QTY
1 5534 HANDLE WELD 2 31
2 5535 PIVOT WELD 1 32 737 HHCS 1/2-13 X 1 REF
3 5557 TABLE WELD - OPTION 1 33 1318 WASHER 5/16 FLAT WROUGHT 34
4 5557K |TABLE WELD REF 34 1320 HHCS 5/16-28 X 1-1/2 2
5 5558 ADJUSTABLE FOOT WELD REF 35 3031 DECAL, DANGER - WARNING 3
6 5559 WIRE INSERTION ROD 1 36 3033 BATTERY 12 VOLT REF
7 5560 JAW WELD 2 37 3130 BATTERY BOX REF
8 5578 VALVE MOUNT PLATE 1 38 3155 RUBBER STRAP 10" REF
9 5806 HOPPER WELDMENT 1 39 3162 BATTERY CABLE 16" POS REF
10 5954K |DRIP PAN - OPTION REF 40 3163 BATTERY CABLE 26" NEG REF
11 5971 MAIN FRAME WELD 1 41 3410 HHCS 1/4-14 X 3/4 8
12 5974 PUSH PLATE WELD 1 42 3687 DOOR, REAR 1
13 5977 DOOR WELD 1 43 3692 SHCS 3/8-16 X 1 3
14 6100 HANDLE WELD 1 44 3713 ANGLE STOP 10
15 6100K |HANDLE WELD REF 45 3722 SHEAR BAR 1
16 6101 PIVOT SCREW WELD REF 46 3755 CASTER 4" SWIVEL PLATE 2
17 6116K |HOPPER, CHUTE - OPTION REF 47 3756 CASTER 4" RIGID PLATE 2
18 112 S-HOOK 4 48 3829 PIN, DOOR HINGE 1"DIA X 23-7/8 LG 1
19 126 PIPE PLUG, 3/4 NPT SQ HD REF 49 3833 TUBE, LATCH PIVOT REF
20 212 NUT 3/8-16 HEX LOCK 45 50 3850 THRUST BEARING 1"ID (Pre Serial #1023) REF
21 226 NUT 1/4-20 HEX LOCK 20 51 3891 SPRING, DOG RETURN 2
22 274 WASHER 1"ID STD (Pre Serial #1023) REF 52 4197 BRACE - VALVE BRACKET 1
23 444 HHCS 1/4-20 X 1 22 53 4426 HOUR METER 1
24 445 WASHER 1/4 FLAT 48 54 4782 DECAL - SAFETY GLASSES 1
25 447 HHCS 3/8-16 X 1-1/4 32 55 10407 [BATTERY POST GUARD, RED-POS REF
26 565 HHCS 5/16-18 X 1 17 56 10408 [BATTERY POST GUARD, BLACK-NEG REF
27 566 NUT 5/16-18 HEX 17 57 10664 [RING BOOT, STARTER END REF
28 1840 SPRING PIN 1/4 X 1-1/2 1 58
29 620 HHCS 3/8-16 X 2-1/2 2 59 10681 BAR, BRACE LATCH SIDE REF
30 700 WASHER 3/8 FLAT WROUGHT 32 60 10700 [PANEL, CYLINDER COVER 1




TC-710

ELEC MAIN ASSY BOM
220V / 460V, 3 PH 60 CYCLE

PN:

BEGINNING SERIAL NO.1042

TIRE SERVICE INTERNATIONAL 9/26/2016
PARTS LIST PARTS LIST
ITEM | PART NO. DESCRIPTION QTY ITEM | PART NO. DESCRIPTION QTY

61

62 10717 BRACKET MOTOR MOUNT 1
63 10724 DECAL, PRODUCT TC-710 3
64 10770 MOTOR MOUNT REF
65 10835 DECAL, CONTINUOUS NOISE 1
66 11655 DECAL, HYDRAULIC OIL SERVICE 1
67 11768 GUARD, OIL COOLER 1
68 11773 THRUST BEARING 1-1/2"ID (Start Serial #1023) 1
69 11775 WASHER 1-3/8"ID STD (Start Serial #1023) 1
70 12086 SWITCH SHIELD 1
71 DECAL - WARNING, MAX HYDRAULIC 1
72 DECAL - GREASE 5
73 DECAL - USA 2
74

75

76

77

78

79

80

81

82

83

84

85

86

87

88

89

90




	TC-710-MAIN-GAS-REPAIR-PARTS-1
	TC-710-MAIN-GAS-REPAIR-PARTS-2
	TC-710-MAIN-GAS-REPAIR-PARTS-3

